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Brand / Section — Product category —
Season = Product type e
End use . Test stage :FIRST TEST
Factory name — Supplier name .
Factory code — Exported to —

1. Conclusion:

Tests description Conformity
1 Fibre composition analysis : ISO/TR 11827: 2012 None

Pass: requirements met  Fail: requirements not met  None: no requirement for this test  N/A: not applicable

Approved by
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Yvonne MAO
Senior Analytical Chemical Engineer
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The report is issued by CTC Shanghai under its General Conditions printed overleaf. The results shown in this report refer only to the sr@leﬁ _~‘
Except by special arrangement, the test items will not be retained by CTC Shanghai for more than 3 months. The test report shall not be reprggduc

in full, without the written approval of the testing laboratory.

To declare the conformity to the requirement, the uncertainty of measurement, associated to the test results, has not been taken into account.
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2. Sample(s) description assigned by laboratory:
Size Analyzed product Description Sample information

GLOVE

beige cotton palm

200909982
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3. GLOVE/
beige cotton palm
Method Client Unit Result Conformity
Requirement
Fibre composition analysis ISO/TR 11827: 2012
Cotton % 100
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